
 
 

Matthew Rodriquez 

Secretary for 

Environmental Protection 

 
 

Edmund G. Brown Jr. 

Governor 

California Regional Water Quality Control Board 
Central Coast Region 

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401-7906 

(805) 549-3147  FAX (805) 543-0397 

http://www.waterboards.ca.gov/centralcoast 

S:\Seniors\Shared\NPDES\NPDES Facilities\Santa Cruz Co\Big Basin\R3-2011-0008\Final permit cover letter.doc 

December 7, 2011 
 
Dan Carroll 
dcarroll@parks.ca.gov 
California Department of Parks and Recreation  
Big Basin Redwoods Wastewater Treatment Plant 
21600 Big Basin Way 
Boulder Creek, CA 95006
 
Dear Mr. Carroll: 
 

WASTE DISCHARGE REQUIREMENTS ORDER (WDR) NO. R3-2011-0008, (NATIONAL 
[...]
Discharges by the California Department of Parks and Recreation from the discharge 
point identified below are subject to waste discharge requirements as set forth in this Order: 

Table 2.  Discharge Location 
Discharge 

Point 
Effluent Description Discharge Point 

Latitude 
Discharge Point 

Longitude 
Receiving Water 

001 
Tertiary Treated 

Domestic Wastewater  
37º 09’ 52.29‖ N 122º 13’ 43.42‖ W 

Waddell Creek, East 
Branch   

 
 Table 3.  Administrative Information 

This Order was adopted by the Regional Water Quality Control Board on: December 1, 2011 

This Order shall become effective on:  March 1, 2012 

This Order shall expire on: December 1, 2016 

The Discharger shall file a Report of Waste Discharge in accordance with 
title 23, California Code of Regulations, as application for issuance of new 
waste discharge requirements no later than: 

180 days prior to the Order 
expiration date  

 
THEREFORE, IT IS HEREBY ORDERED, that this Order supersedes Order No. R3-2005-
0035 except for enforcement purposes, and, in order to meet the provisions contained in 
division 7 of the Water Code (commencing with section 13000) and regulations adopted 



thereunder, and the provisions of the federal CWA and regulations and guidelines adopted 
thereunder, the Discharger shall comply with the requirements in this Order.   

I, Roger W. Briggs, Executive Officer, do hereby certify that this Order, with all attachments, 
is a full, true, and correct copy of an Order adopted by the California Regional Water 
Quality Control Board, Central Coastal Region on December 1, 2011. 
 

 

  
 

   
    Roger W. Briggs, Executive Officer 

 
 
 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Order No. R3-2011-0008 3 

Table of Contents 

I. Facility Information ............................................................................................................ 4 
II. Findings ............................................................................................................................. 4 
III. Discharge Prohibitions ..................................................................................................... 10 
IV. Effluent Limitations and Discharge Specifications ........................................................... 10 

A. Effluent Limitations – Discharge Point 001 ............................................................... 10 

B. Land Discharge Specifications .................................................................................. 11 
C. Reclamation Specifications ....................................................................................... 12 

V. Receiving Water Limitations ............................................................................................ 12 
A. Surface Water Limitations ......................................................................................... 12 

B. Groundwater Limitations ........................................................................................... 14 
VI. Provisions ........................................................................................................................ 15 

A. Standard Provisions .................................................................................................. 15 

B. Monitoring and Reporting Program (MRP) Requirements ........................................ 15 
C. Special Provisions..................................................................................................... 15 

1. Reopener Provisions ............................................................................................. 15 
2. Special Studies, Technical Reports and Additional Monitoring Requirements ...... 15 

3. Best Management Practices and Pollution Prevention ......................................... 17 
4. Construction, Operation and Maintenance Specifications..................................... 17 

5. Special Provisions for Municipal Facilities (POTWs Only) .................................... 17 

6. Other Special Provisions ....................................................................................... 17 

7. Compliance Schedules ......................................................................................... 18 
 
 

List of Tables 
 
Table 1. Discharger Information ................................................................................................ 1 
Table 2. Discharge Location ...................................................................................................... 1 
Table 3. Administrative Information ........................................................................................... 1 

Table 4. Facility Information ....................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses .......................................................................................... 7 

Table 6. Effluent Limitations for Conventional and Non-Conventional Pollutants .................... 10 
Table 7. Effluent Limitations for Toxic Pollutants – Discharge Point 001 ................................. 11 

Table 8.  Toxicity Reduction Evaluation—Schedule ................................................................ 16 
 
 

List of Attachments 
 
Attachment A – Definitions ..................................................................................................... A-1 

Attachment B – Map ............................................................................................................... B-1 

Attachment C – Flow Schematic ............................................................................................. C-1 

Attachment D – Standard Provisions ...................................................................................... D-1 

Attachment E – Monitoring and Reporting Program ............................................................... E-1 

Attachment F – Fact Sheet ..................................................................................................... F-1 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Limitations and Discharge Requirements 4 

 
I. PLANT INFORMATION 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 

 Table 4.  Plant Information 

Discharger California Department of Parks and Recreation 

Name of Facility Big Basin Redwoods SP Wastewater Treatment Plant 

Facility Address 

21600 Big Basin Way 

Boulder Creek, California 95006 

Santa Cruz County 

Facility Contact, Title, and 
Phone 

Daniel Carroll, Chief Plant Operator (831) 338-8875 

Mailing Address 21600 Big Basin Way, Boulder Creek, CA 95006 

Type of Facility Publicly Owned Treatment Works  (POTW) 

Facility Design Flow 

0.03 million gallons per day (MGD) (average daily dry weather treatment 
capacity) 

0.13 MGD (design peak wet weather treatment capacity) 

 
II. FINDINGS 

The California Regional Water Quality Control Board, Central Coast Region (hereinafter the 
Central Coast Water Board), finds: 

A. Background. The California Department of Parks and Recreation (California State Parks, 
hereinafter the Discharger) is currently discharging pursuant to Order No. R3-2005-0035 
and National Pollutant Discharge Elimination System (NPDES) Permit No. CA0048267.  
The Discharger submitted a Report of Waste Discharge, dated February 17, 2010, and 
applied to renew its NPDES permit to discharge up to 0.03 MGD (average dry weather 
flow) of tertiary treated wastewater from the Big Basin Redwoods Wastewater Treatment 
Plant.  The application was deemed complete on February 17, 2010, by Water Board staff. 

 For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in applicable 
federal and State laws, regulations, plans, or policy are held to be equivalent to references 
to the Discharger herein. 

B. Plant Description.  The Big Basin Wastewater Treatment Plant (Plant) provides 
primary clarification, biological secondary treatment, secondary clarification, tertiary 
treatment, ammonia removal, ultraviolet (UV) disinfection, and pH control. 

 
The Plant receives raw domestic wastewater from Big Basin Redwood State Park’s 
(Park) camper and day-user population, 23 permanent residences for Park employees, 
and minor infiltration during and following storm events.  The wastewater collection 
system consists of 5.2 miles of sewer mains and two lift stations.  In 2005, the Plant 
lined the collection system and sealed manholes to reduce inflow and infiltration. 
 
At the Plant headworks, raw influent enters the comminutor for grinding of large solids 
before wastewater gravity flows into the primary clarifier.  Effluent from the primary 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Limitations and Discharge Requirements 5 

clarifier is pumped to the trickling filter.  The trickling filter uses an attached growth 
system to biologically treat primary effluent and convert ammonia to nitrate.  Trickling 
filter effluent is mixed with polymer at the coagulant rapid mix basin before entering the 
secondary clarifier.  
 
Secondary effluent is pumped to the slow sand filter to remove any remaining fine 
particles.  Sand filter effluent is pumped to the ammonia removal system where 
ammonia is removed with clinoptolite using an ion-exchange process.  Following 
ammonia removal, water enters the UV tank.  The UV tank discharges through the UV 
disinfection units and into the pH mixing and control tank, which uses sodium hydroxide 
to adjust pH before discharge to the East Branch of Waddell Creek. 
 
The Plant does not maintain chlorination/dechlorination equipment or chemicals for 
backup disinfection.  When the final effluent does not meet pH, turbidity, or UV 
requirements for discharge, or flow is too low to be treated by the UV equipment, the 
automatic valve on the sand filter discharge line closes, and flow is stored in the sand 
filter until pH or turbidity limits are achieved. 
 
Solids are treated and stabilized using anaerobic digestion.  Settled and floating 
material from the primary clarifier is collected in hoppers and pumped to the anaerobic 
digester for solids handling.  Settled secondary clarifier sludge is also pumped into the 
anaerobic digester to mix with sludge from the primary clarifier.  Solids stabilization 
occurs in the anaerobic digester without heating or mixing.  After approximately one 
year of retention in the digester, digested sludge is pumped to sludge drying beds. Dried 
sludge is used as a soil conditioner or delivered to a local landfill. 
 
The Plant can experience reduced influent flowrates during periods of low Park 
visitation, typically in the fall.  The Plant’s 2005 through 2009 annual reports provide 
recorded influent flows as low as 0.000 MGD.  During low influent flow periods, Plant 
staff may augment raw influent flow with potable water to keep water flowing through 
the Plant and thereby minimize ammonia build up.  Potable water comes into the Plant 
through a dedicated 1½-inch pipe.  Chlorine residuals when potable water enters the 
Plant generally range up to 0.02 milligram per liter (mg/L).  The maximum chlorine 
residual in the potable water (0.05 mg/L) commingled with the combined raw influent 
does not overcome break point chlorination to leave a residual in the final effluent.  In 
addition, during low influent flow periods the Plant’s measured influent biological oxygen 
demand (BOD) can be less than 170 mg/L.  The Plant can experience difficulty meeting 
the 85 percent removal efficiency requirement for BOD when influent BOD is less than 
170 mg/L.   
 
Attachment B provides a map of the area around the Plant.  Attachment C provides a flow 
schematic of the Plant. 

C. Legal Authorities.  This Order is issued pursuant to CWA §402 and implementing 
regulations adopted by the USEPA and Chapter 5.5, Division 7 of the California Water 
Code (CWC), commencing with §13370.  It shall serve as an NPDES permit for point 
source discharges from the Plant to surface waters.  This Order also serves as waste 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Limitations and Discharge Requirements 6 

discharge requirements (WDRs) pursuant to article 4, chapter 4, division 7 of the CWC, 
commencing with §13260. 

D. Background and Rationale for Requirements.  The Central Coast Water Board 
developed the requirements in this Order based on information submitted in of the 
application, in monitoring and reporting programs, and other available information, 
including a site visit on April 26, 2011.  The Fact Sheet (Attachment F), which contains 
background information and rationale for this Order’s requirements, is hereby incorporated 
into this Order and constitutes part of its Findings. Attachments A through E are also 
incorporated into this Order. 

E. California Environmental Quality Act (CEQA).  Pursuant to CWC §13389, this action to 
adopt an NPDES permit is exempt from the provisions of the CEQA, Public Resources 
Code §21100 through §21177.   

F. Technology-Based Effluent Limitations.  CWA §301(b) and USEPA’s NPDES 
regulations at 40 CFR 122.44 require that permits include, at a minimum, conditions 
meeting applicable technology-based requirements and any more stringent effluent 
limitations necessary to meet applicable water quality standards.  Discharges authorized 
by this Order must meet minimum federal technology-based requirements based on 
Secondary Treatment Standards established at 40 CFR Part 133 and Best Professional 
Judgment (BPJ) in accordance with 40 CFR 125.3.  Discussion regarding development of 
technology-based effluent limitations is included in the Fact Sheet (Attachment F). 

G. Water Quality-Based Effluent Limitations.  CWA §301(b) and NPDES regulations at 40 
CFR 122.44(d) require that permits include limitations more stringent than applicable 
federal technology-based requirements where necessary to achieve applicable water 
quality standards.   

NPDES regulations at 40 CFR 122.44(d)(1)(i) mandate that permits include effluent 
limitations for all pollutants that are or may be discharged at levels that have the 
reasonable potential to cause or contribute to an exceedance of a water quality standard, 
including numeric and narrative objectives within a standard.  Where reasonable potential 
is established for a pollutant, but there is no numeric criterion or objective for the pollutant, 
water quality-based effluent limitations (WQBELs) must be established using:  (1) USEPA 
criteria guidance under CWA §304 (a), supplemented where necessary by other relevant 
information; (2) an indicator parameter for the pollutant of concern; or (3) a calculated 
numeric water quality criterion, such as a proposed State criterion or policy interpreting the 
State’s narrative criterion, supplemented with other relevant information, as provided at 40 
CFR 122.44(d)(1)(vi). 

H. Water Quality Control Plans.  The Central Coast Water Board has adopted the Water 
Quality Control Plan for the Central Coastal Basin (the Basin Plan), which designates 
beneficial uses, establishes water quality objectives, and contains implementation 
programs and policies to achieve those objectives for receiving waters within the 
Region.  In addition, the Basin Plan implements State Water Resources Control Board 
(State Water Board) Resolution No. 88-63, which establishes State policy that all 
waters, with certain exceptions, should be considered suitable or potentially suitable for 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
[...]
1. Surface Water .................................................................................................... F-21 
2. Groundwater ...................................................................................................... F-22 

E. Other Monitoring Requirements ............................................................................. F-22 
VII. Rationale for Provisions ................................................................................................ F-22 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-2 

A. Standard Provisions ............................................................................................... F-22 

B. Monitoring and Reporting Program (MRP) Requirements ..................................... F-23 
C. Special Provisions.................................................................................................. F-23 

1. Reopener Provisions .......................................................................................... F-23 
2. Special Studies and Additional Monitoring Requirements .................................. F-23 
3. Best Management Practices and Pollution Prevention ...................................... F-23 

4. Construction, Operation, and Maintenance Specifications ................................. F-23 
5. Special Provisions for Municipal Facilities (POTWs Only) ................................. F-23 
6. Other Special Provisions .................................................................................... F-24 
7. Compliance Schedules ...................................................................................... F-24 

VIII. Public Participation ....................................................................................................... F-24 

A. Notification of Interested Parties ............................................................................ F-25 
B. Written Comments ................................................................................................. F-25 

C. Public Hearing ....................................................................................................... F-25 
D. Waste Discharge Requirements Petitions .............................................................. F-25 
E. Information and Copying ........................................................................................ F-26 
F. Register of Interested Persons .............................................................................. F-26 

G. Additional Information ............................................................................................ F-26 
 
 

List of Tables 
 
Table F-1.  Plant Information .................................................................................................. F-3 
Table F-2.  Historic Effluent Limitations and Monitoring Data ................................................. F-5 

Table F-3.  Basin Plan Beneficial Uses................................................................................... F-8 
Table F-4.  Secondary Treatment Requirements .................................................................. F-11 

Table F-5.  Summary of Technology-Based Effluent Limitations – Discharge Point 001 ...... F-11 
Table F-6.  RPA Results ....................................................................................................... F-14 
Table F-7.  Calculation of Long-Term Averages ................................................................... F-15 

Table F-8.  Calculation of Aquatic Life WQBELs .................................................................. F-15 
Table F-9.  Calculation of Human Health WQBELs .............................................................. F-16 

Table F-10.  Summary of WQBELs – Discharge Point 001 .................................................. F-17 

 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as ―not applicable‖ have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as ―not 
applicable‖ are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Plant. 

Table F-1.  Plant Information 

WDID 3 440800001 

Discharger California Department of Parks and Recreation 

Name of Facility Big Basin Redwoods SP Wastewater Treatment Plant 

Facility Address 

21600 Big Basin Way 

Boulder Creek, CA 95006 

Sana Cruz County 

Facility Contact, Title and 
Phone 

Daniel Carroll, Chief Plant Operator, (831) 338-8875 

Authorized Person to Sign 
and Submit Reports 

Daniel Carroll, Chief Plant Operator 

Mailing Address 21600 Big Basin Way, Boulder Creek, CA 95006 

Billing Address 303 N. Big Trees Road, Felton, CA 95018 

Type of Facility Publicly Owned Treatment Works  (POTW) 

Major or Minor Facility Minor 

Threat to Water Quality 1 

Complexity B 

Pretreatment Program N 

Reclamation Requirements N 

Facility Permitted Flow 0.09 million gallons per day (MGD) (monthly average dry weather flow) 

Facility Design Flow 
0.03 MGD (average daily dry weather treatment capacity) 

0.13 MGD (peak wet weather treatment capacity) 

Watershed Big Basin Watershed  

Receiving Waters East Branch of Waddell Creek 

Receiving Water Type Inland Surface Water 

 
 

A. California Department of Parks and Recreation is the owner and operator of the Big 
Basin Redwoods Wastewater Treatment Plant, a municipal wastewater treatment plant. 

B. For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in 
applicable federal and State laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-4 

C. This Order authorizes the discharge of tertiary-treated wastewater to the East Branch of 
Waddell Creek, a water of the United States.  The terms and conditions of the current 
Order (Order No. R3-2005-0035) have been automatically continued past its expiration 
date of May12, 2010 and remain in effect until new Waste Discharge Requirements are 
adopted pursuant to this Order.  

D. The Discharger filed a Report of Waste Discharge and submitted an application for 
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on February 17, 2010.  

II. PLANT DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment  

The Big Basin Wastewater Treatment Plant (Plant) provides primary clarification, 
biological secondary treatment, secondary clarification, tertiary treatment, ammonia 
removal, ultraviolet (UV) disinfection, and pH control. 

 
The Plant receives raw, domestic wastewater generated by Big Basin Redwood State 
Park’s (Park) camper and day-user population, 23 permanent residences for Park 
employees, and minor infiltration during and following storm events. The wastewater 
collection system consists of 5.2 miles of sewer mains and two lift stations.  In 2005, the 
Discharger lined the collection system and sealed manholes to reduce inflow and 
infiltration. 
 
At the Plant headworks, raw influent enters the comminutor for grinding of large solids 
before wastewater gravity flows into the primary clarifier. Effluent from the primary 
clarifier is pumped to the trickling filter. The trickling filter uses an attached growth 
system to biologically treat primary effluent and convert ammonia to nitrate.  Trickling 
filter effluent is mixed with polymer at the coagulant rapid mix basin prior to entering the 
secondary clarifier.  
 
Secondary effluent is pumped to the slow sand filter to remove any remaining fine 
particles.  Sand filter effluent is pumped to the ammonia removal system where 
ammonia is removed with clinoptolite using an ion-exchange process.  Following 
ammonia removal, water enters the UV tank.  The UV tank discharges through the UV 
disinfection units and into the pH mixing and control tank, which uses sodium hydroxide 
to adjust pH prior to discharge to the East Branch of Waddell Creek. 
 
The Plant does not maintain chlorination/dechlorination equipment or chemicals for 
backup disinfection.  When the final effluent does not meet pH, turbidity, or UV 
requirements for discharge, or flow is too low to be treated by the UV equipment, the 
automatic valve on the sand filter discharge line closes, and flow is stored in the sand 
filter until pH or turbidity limits are achieved. 
 
Solids are treated and stabilized using anaerobic digestion.  Settled and floating 
material from the primary clarifier is collected in hoppers and pumped to the anaerobic 
digester for solids handling.  Settled secondary clarifier sludge is also pumped into the 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-5 

anaerobic digester to mix with sludge from the primary clarifier.  Solids stabilization 
occurs in the anaerobic digester without heating or mixing.  After approximately one 
year of retention in the digester, digested sludge is pumped to drying beds. Dried sludge 
is used as a soil conditioner or delivered to a local landfill. 
 
The Plant can experience reduced influent flowrates during low visitation months, 
typically in the fall.  The Plant’s 2005 through 2009 annual reports report recorded 
influent flows as low as 0.000 MGD.  During low influent flow periods Plant staff may 
augment raw influent flow with potable water to keep water flowing through the Plant 
and minimize ammonia build up.  Potable water comes into the Plant through a 
dedicated one and one-half (1 ½) inch pipe.  Chlorine residuals when potable water 
enters the Plant generally range up to 0.02 milligram per liter (mg/L).  The maximum 
chlorine residual in the potable water (0.05 mg/L) commingled with the combined raw 
influent does not overcome break point chlorination to leave a residual in the final 
effluent.  In addition, during low influent flow periods the Plant’s measured influent 
biological oxygen demand (BOD) can be below 170 mg/L.  In 2009, for example, the 
Plant reported four months when the highest recorded influent BOD was less than 170 
mg/L: February (35 mg/L maximum, 16 mg/L average); October (68 mg/L maximum, 44 
mg/L average); November (153 mg/L maximum, 93 mg/L average); and December (133 
mg/L maximum, 64 mg/L average).  The Plant can experience difficulty meeting the 85 
percent removal efficiency requirement for BOD when influent BOD is less than 170 
mg/L.   
 

B. Discharge Points and Receiving Waters 

Tertiary treated effluent is discharged at Discharge Point 001 (37° 09’ 52.29‖ N, 122° 13’ 
43.42‖ W) to the East Branch of Waddell Creek.  Waddell Creek is located approximately 
35 feet from the Plant clearwell for discharge monitoring.  The design capacity of the Plant 
is 0.03 MGD as a dry weather design flow.  Actual flows range from 3 to 90 gallons per 
minute (4,320 to 129,600 gallons per day).  

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations and land discharge specifications contained in the previous Order for 
secondary and tertiary effluent, and monitoring data collected during the permit term, are 
summarized in the table below. 

Table F-2.  Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
Monitoring Data  

(Jan 2005 – Dec 2010) 

Monthly 
Average 

Weekly Mean 
Maximum 

Daily 
Maximum Reported Value 

BOD5 mg/L 10 15 25 13.3 

lbs/day 7.5 11.3 18.8 Not Reported 

TSS mg/L 10 15 25 133 

lbs/day 7.5 11.3 25 Not Reported 

Oil and Grease mg/L 25 40 75 15.9 

lbs/day 18.8 30.0 56.3 Not Reported 

Settleable Solids mL/L --- --- 0.1 3.0 



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-6 

Parameter Units 

Effluent Limitation 
Monitoring Data  

(Jan 2005 – Dec 2010) 

Monthly 
Average 

Weekly Mean 
Maximum 

Daily 
Maximum Reported Value 

Dissolved Oxygen mg/L --- --- > 5.0 8.6 (minimum) 

Methylene Blue 
Activated Substances 

mg/L --- --- 0.2 0.5 

lbs/day --- --- 0.15 Not Reported 

pH s.u. Between 6.0 – 8.3 at all times 6.1 – 7.8 

Un-ionized Ammonia as 
N 

mg/L --- --- 0.025 0.024 

lbs/day --- --- 0.019 Not Reported 

Total Residual Chlorine mg/L --- --- 
[1] 

<0.01 

Total Coliform Bacteria Organisms/
100 mL  

2.2 --- 23 350 

Acute Toxicity TUa --- --- Pass Pass 

Chronic Toxicity TUc --- --- 1 Pass 

Aluminum mg/L --- --- 1.0 1.44 

Arsenic mg/L --- --- 0.05 <0.010 

Barium mg/L --- --- 1.0 <0.010 

Cadmium (> 100 mg/L 
Hardness) 

mg/L --- --- 0.03 <0.005 

Cadmium (< 100 mg/L 
Hardness) 

mg/L --- --- 0.0011 <0.005 

Chromium, Total  mg/L --- --- 0.05 0.0554 

Copper (> 100 mg/L 
Hardness) 

mg/L --- --- 0.03 0.031 

Copper (< 100 mg/L 
Hardness) 

mg/L --- --- 0.01 0.031 

Lead mg/L --- --- 0.03 <0.005 

Mercury mg/L --- --- 0.0002 0.00021 

Nickel (> 100 mg/L 
Hardness) 

mg/L --- --- 0.4 10.4 

Nickel (< 100 mg/L 
Hardness) 

mg/L --- --- 0.1 10.4 

Selenium mg/L --- --- 0.01 <0.005 

Silver  mg/L --- --- 0.0041 <0.005 

Zinc (> 100 mg/L 
Hardness) 

mg/L --- --- 0.2 0.121 

Zinc (< 100 mg/L 
Hardness) 

mg/L --- --- 0.004 0.121 

Table Notes:  
[1] The total time during which total chlorine residual values are above 0.02 mg/L (instantaneous maximum value) shall not 

exceed 7 hours and 26 minutes in any calendar month; no individual excursion from 0.02 mg/L shall exceed 30 minutes; 
and no individual excursion shall exceed 0.1 mg/L.  

 
D. Compliance Summary 

There were 26 permit violations that occurred during the term of the previous permit (R3-
2005-0035), as determined through a review of the CIWQS violation report for the Plant.  
The majority of violations were the result of failure to conduct the applicable receiving 
water monitoring.  No Mandatory Minimum Penalties were assessed due to these 
identified violations.  



CALIFORNIA DEPARTMENT OF PARKS AND RECREATION R3-2011-0008 
BIG BASIN REDWOODS WASTEWATER TREATMENT PLANT NPDES NO. CA0048267 
 

 
Attachment F – Fact Sheet  F-7 

Plant inspections were conducted 5/12/06, 8/10/06, 5/3/07, and 7/15/08.  No permit 
violations were identified during these inspections.  

E. Planned Changes 

Not applicable.  The Discharger does not anticipate any changes during the permit term.  

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

The requirements contained in the proposed Order are based on the requirements and 
authorities described in this section. 

A. Legal Authorities 

This Order is issued pursuant to the federal Clean Water Act (CWA) §402 and 
implementing regulations adopted by the USEPA and chapter 5.5, division 7 of the 
California Water Code (CWC), commencing with §402 of the 13370.  It shall serve as a 
NPDES permit for point source discharges from this facility to surface waters.  This Order 
also serves as Waste Discharge Requirements (WDRs) pursuant to article 4, chapter 4, 
division 7 of the CWC commencing with §402 of the 13260). 

B. California Environmental Quality Act (CEQA) 

Pursuant to CWC §13389, this action to adopt an NPDES permit is exempt from the 